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Ref. No. Parts No. Note Name of Parts = | Q' ty AS:‘T bly
D-1 06-012A-2350 Feed Roker Shaft <3 A 1
D-2 06-013A-2350 Bushing(Front) For D-1 3 U] A 34 1
D-3 SC-0114-1230 A, B Screw(15/64" n=28) g =78 TA AL 1
D-4 01-037R-1230 Rubber Cap For D-1 S AN 1
D-5 06-040A-1230 Rear Bushing For D-1 Ed 2A(F) 1
D-6 SC-0114-1230 Screw(15/64" n=28) = TAUAH15/64" n=28) | 1
D-7 06-021R-1230 Rubber Flange Eo) 13 uls) 2
D-8 06-008A-2350 Feed Rocker Eu] ukx mE= 1
D-9 SC-0307-1230 Screw(3/16” n=32) EY g ada kEa6 n=2) | 2
D-10 44-009C-1230 Retainer Plate For Oil Wick AlZ] A A ff 1
D-11 SC-0133-1230 Screw(1/8” n=44) A2l A A g JAH1/8" n=44) 2
D-12 06-215A-2350 Feed Bar ] ukx 1
D-13 06-014A-2350 Feed Bar Shaft B wkx = 1
D-14 06-002W-2350 Washer For D-13 B kR &= o)A 1
D-15 SC-0122-1230 Screw(15/64" n=28) FY s & w5/ n=2) | 1
D-16 06-107A-123A A, A-1 Feed Dog B 1
D-17 06-107A-123B B. B-1 Feed Dog ] 1
D-18 06-107A-235A Feed Dog(AL-Type) B (kg 1
D-19 SC-0130-1230 Screw(1/8" n=44) EY HUAH1/8" n=44) 2
D-20 06-117A-1230 Sliding Block and Shaft For D-12 B ubx 29 1
D-21 06-011A-2350 Crank(Rear) For D-1 43 Ao F=BF(2) 1
D-22 06-119S-1230 Screw(3/16” n=28) S adA(4) AAHE/16 n=2) | 1
D-23 06-004P-2350 Pin(A) For D-25 o= A4 = FA(A) 1
D-24 SC-0496-3710 Screw(11/64” n=40) 312 5 #A AUAb(11/64 n=40)| 1
D-25 06-105A-2350 Feed Connecting Link(A) gol= A7 FA(A) 2
D-26 06-106A-2350 Feed Connecting Link(B) glol= A4 Y =A(B) 2
D-27 06-009P-2350 Pin(B) For D-25, 26 Jol= 44 = A(B) 1
D-28 06-003A-2350 Feed Regulation Link o= 24 Y= 1
D-29 06-008P-2350 Hinge Pin(B) For D-28 oz 24 g3 3] A(B) 1
D-30-1 SC-0507-1230 A, B Screw(15/64" n=28) A& BA IAUYAH15/64" n=28) 2
D-30-2 SC-0504-1230 A-1, B-1 |[Screw(1/4” n=40) A7) B TG4 n=40) 2
D-31 06-007P-2350 Hinge Pin(A) For D-28 gol= 24 = 3z A(A) 1
D-32 06-010P-2350 Pin(C) For D-26 Fol= 44 = A(C) 1
D-33 SC-0175-1230 Screw(11/64" n=40) go] 2= B7R YAH11/64" n=40) 1
D-34 06-023P-2350 Hinge Pin For D-74 ol 24 974 2 3z A | 1
D-35 SC-0175-1230 Screw(11/64” n=40) oo] £ Bk YAH(11/64 n=40) 1
D-36 06-016A-2350 Feed Lifting Shaft o 1
D-37 06-039A-1230 Front Bushing For D-36 Ed #A(H) 1
D-38 SC-0114-1230 Screw(15/64" n=28) M=l TAYGAH15/64" n=28) 1
D-39 01-037R-1230 Rubber Cap For D-36 =44 FAEpl 1
D-40 06-040A-1230 Rear Bushing For D-36 Ed BAF) 1
D-41 SC-0114-1230 Screw(15/64" n=28) 3= A 3AUAH15/64" n=28) 1
D-42 06-128A-2350 Feed Lifting Bell Arm =9 ZP=(A) 1
D-43 06-1195-1230 Screw(3/16” n=28) S 28A(H) 2AAH3/16" n=2) 1
D-44 06-020S-1230 Screw(3/16” n=32) EY ] 28 3 (316" n=32) 1
D-45 06-138A-235A A, A-1 Rear Crank For D-36 = ZAB=A(F) 1
D-46 06-141A-235B B. B-1 Rear Crank For D-36 = B A(F) 1
D-47 06-1195-1230 Screw(3/16” n=28) = 3P =(H) 3} YAL 1
D-48 06-037P-1230 Hinge Pin For D-45, 46 =4 =9d= 9 1
D-49 SC-0175-1230 Screw(11/64” n=40) go]2= B7bg YAH11/64 n=40)| 1
D-50 44-0000-1230 0il Wick 2 Az 1
D-51 44-029M-1230 Holder For Oil Wick 29 AR AEF 2
D-52 06-050A-2350 A-1, B-1 |Crank Ass'y For B/T Solenoid R &Y rol= FAA(R)| 1
D-53 06-044A-2350 A-1, B-1 |Stopper For D-52 »ET 1
NOTE: D-54 06-045A-2350 A-1, B-1 | Bracket For D-57 qA 2@ o= Bl 1
D-55 SC-0109-2350 A-1, B-1 |Screw(M6X 1.0) B/T &8 xo]= Hapd AUAHM6X10) | 3
A=KM-137A D-56 01-020W-2350 A-1, B-1 |Spring Washer For D-55 Az ol A3 9lM | 3
A-1=KM-235A D-57 06-048A-235A A-1. B-1 |Backtack Solenoid Ass y Az & xo|=(R) Servo | 1
B=KM-137B D-58 SC-0166-2350 A-1, B-1 | Screw(M5x0.8) A &dxols B LAHMEX08) | 2
B-1=KM-2358 D-59 11-019M-2350 A-1, B-1 |Tube For D-57 &Y rol= EH 1
D-60 11-018M-2350 A-1, B-1 |Plug For D-57 &Y rol= ZE1 1
D-61 06-031G-2350 A-1, B-1 |Feed Regulating Spring JolE 24 £ Az 1
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NOTE:

A=KM-137A
A-1=KM-235A
B=KM-137B
B-1=KM-235B

Ref. No. Parts No. Note Name of Parts = | Q' ty AS:‘T bly
D-62 06-029A-2350 A-1, B-1 |Holder For D-61 Jolz 24 & A% Zo| 1
D-63 06-051R-1600 A-1, B-1 |O-Ring Az Y= 29 1
D-64 SC-0316-4124 A-1, B-1 |Screw(11/64" n=40) S/P Aol 912 IAUAH11/64" n=40) 1
D-65 06-003A-2500 Feed Rocker Shaft Connecting Rod 49 o = 1
D-66 SC-0496-370 Screw(11/64" n=40) =35 B/S FAH11/64" n=40) 1
D-67 06-001A-235A A, A-1 Feed Cam(A) o)z T (A) 1
D-68 06-001A-235B B. B-1 Feed Cam(B) ) o) = 7 (B) 1
D-69 SC-0129-7400 Screw(1/4” n=40) 7oA (5-16) (1/4” n=40)| 2
D-70 06-103C-235B Stopper C-Ring 212 (¢ 28) 1
D-71 06-054A-1230 Crank Rod Complete FAT F= 1
D-72 06-211A-2350 Feed Cam(C) o)z 7(C) 1
D-73 SC-0504-1230 Screw(1/4” n=40) AA7] A IAYAH1/4 n=40) 2
D-74-1 06-022A-1370 A, B Feed Regulating Rod Fols A7 £ 1
D-74-2 | 06-022A-2350 A-1, B-1 |Feed Regulating Rod Folz A7) 2= 1
D-75-1 06-221A-2350 A, B Feed Adjusting Shaft Jolz A& 1
D-75-2 | 06-221A-2350 A-1, B-1 |Feed Adjusting Shaft Fo)lz A= 1
D-76 04-009C-3710 E-Ring For D-75 E-g(¢5) 3
D-77-1 06-020A-2350 A, B Collar For D-75-1 gel= A7 & v} 1
D-77-2 | 06-020A-2350 A-1, B-1 |Collar For D-75-2 Fel= 247 & 7} 1
D-78-1 SC-A129-4515 A, B Screw(1/4” n=40) F¥o] HEUAH1/4" n=40) 2
D-78-2 SC-A129-4515 A-1, B-1 |[Screw(1/4” n=40) FEo] WEUAH1/4" n=40) 1
D-79-1 06-119A-1370 A B Feed Regulating Fol= A7) 1
D-79-2 | 06-119A-2350 A-1, B-1 |Feed Regulating o) = 24 7](235) 1
D-80-1 | SC-A174-4122 A B Screw(11/64” n=40) FEo] A A1/ n=40) | 1
D-80-2 | SC-A174-4122 A-1, B-1 |Screw(11/64" n=40) o] Ak ZLUAK11/64" n=40) | 2
D-81 06-018A-2350 Shaft For D-79 gz 247 & 1
D-82 06-043R-1230 O-Ring For D-81 Feol= A7 BA 29 2
D-83 SC-0507-1230 Screw(15/64" n=28) A& B/S IAYAH15/64" n=28) 1
D-84 06-137A-1370 Shaft For D-79 Fol= 24 to|d &= 1
D-85-1 10-042C~2700 A B O-ring For D-84 clolat = 98 1
D-85-2 | 10-042C-2700 A-1, B-1 |O-ring For D-84 clolat = o8 2
D-86 06-026P-1230 A, B Feed Regulator Dial Pin =T ] 1
D-86-1 06-027P-2350 A-1, B-1 |Feed Regulator Dial Pin c}elat A 1
D-87 06-027G-1230 Feed Regulator Dial Spring tlolat AxE] 1
D-88 06-038C-235A A Feed Regulating Dial o]t FH(x) 1
D-88-1 06-039C-235A A-1 Feed Regulating Dial-Insert Type ol IH(x) 1
D-89 06-038C-235B B Feed Regulating Dial tholt IH(x) 1
D-89-1 06-039C-235B B-1 Feed Regulating Dial-Insert Type ool FH(x) 1
D-90 SC-0193-1230 Screw(3/16” n=28) tholat 9 wAAK3/16" n=28) 1
D-91-1 06-146A-1230 A, B Feed Regulator Arm Gz Gy FAFA(F) 1
D-91-2 06-046A-2350 A-1, B-1 |Feed Regulator Arm Az G FAA(F) 1
D-92 06-034P-2350 A-1, B-1 |Pin For D-91-2 Az G ZA= 228 A 1
D-93 06-055R-2350 A-1, B-1 |Roller For D-92 A7 Y FAA 288 BR[| 1
D-94 06-033M-3800 A-1, B-1 |E-Ring For D-92 B w3 B2 g (43) 1
D-95 SC-0184-1600 Screw(3/16” n=28) 2o 393 ubaH3/16" n=2) 1
D-96 SC-0174-1230 Screw(11/64” n=40) Zhabzte] YAR(11/64" n=40) 1
D-97 06-032A-2350 Shaft For D-100 ERE 1
D-98 06-042R-1230 Packing For D-97 A5 23 1
D-99 06-053W-1230 Corrugated Washer For D-100 A 24 1
D-100 06-033A-2350 Reverse Feed Control Lever =R b 1
D-101 SC-0186-1230 Screw(3/16” n=32) A2 4w TAYA3/16” n=32) 1
D-102 SC-0185-1230 Screw(3/16” n=32) A D7) YAH3/16” n=32) 1
D-103 01-014A-2350 A-1, B-1 |Stopper For D-100 Az Y AEH 1
D-104 SC-0199-2700 A-1, B-1 |Screw(11/64” n=40) 4dolt B A DMK/ n=4) | 2
D-105-1 | 06-125C-1230 A B Retainer Plate A for D-107-1 g Az Aol 1
D-1052 | 06-135C-2350 A-1, B-1 |Upper Spring Holder For D-107-2 Az Fw Ax=Zg Aol (A 1
D-106-1 | SC-1198-1230 A B Screw(3/16” n=28) B 243 A TAPHYI6 n=2) | 1
D-106-2 | SC-0307-1230 A-1, B-1 |Screw(3/16” n=32) EY A 33 HUA3/16 n=3) 1
D-107-1 | 06-024G-1230 A-1, B-1 |Spring For D-100 Az Y A= 1
D-107-2 | 06-056G-2350 A, B Spring For D-100 Az G Az 1
D-108 06-040S-1600 Adjusting Screw For D-107 23] o] A} 1
D-109 SN-0101-1600 Nut(11/64” n=40) S/P Aol % YA YE(I/64 n=40) | 2






